


;997;

S ECHNICAL € EPORT

&

WATER RESEARCH COMMISSION

ADDRESS: POSTAL ADDRESS:
491 18th AVENUE PO BOX 824
RIETFONTEIN PRETORIA
PRETORIA 0001

0084 SOUTH AFRICA

WEBSITE: http://www-wrc.ccwr.ac.za

@ (012) 330-0340

NATIONAL (012) 331-2565
INTERNATIONAL (2712) 331-2565

ISBN 1 86845 3510

DESIGN: Homestead Graphic Art Studio, Pretoria

REPRODUCTION: Prism Graphics, Pretoria
PRINTING: Creda Press, Cape Town

This report is printed on Dukuza Coated Art paper
containing a minimum of 60% bagasse.



http://www-wrc.ccwr.ac.za

=

Prof Colin T Johnson
(Chairman)

Acting Vice-Rector (Academic Affairs):
University of the Western Cape

OARD MEMBERS OF THE WATER

Mr Vincent J Bath

Chief Executive: Rand Water
[...]
he gradual increase in water
demand accompanied by a
decrease in water quality and
an increase in health risk, has made
not only careful water management,
but also the fundamental approach
to drinking water treatment and
distribution to consumer taps, a
priority.

In order to ensure that all communities
in the country obtain pollution-free,
pathogen-free water under these increas-
ingly demanding circumstances, water
treatment industries and suppliers require
the necessary knowledge and technology.
This is acquired through the following
approach:

» Carrying out continuous strategic and
applied research

¢ Seeking to understand the factors
which affect water quality and their sig-
nificance

* Continuous development of new and
optimised treatment technologies

 Investigating alternative disinfection
technologies for health risk reduction

« Development of strategies which will
provide for improved water quality at
minimal cost both in urban and rural
communities.

26

OTABLE WATER SUPPLY

In the above regard, the WRC supports
both technical and sociological research
projects pertaining to drinking water in
the following main research areas, i.e.
Water Treatment and Reclamation,
Drinking-Water Quality and Health
Aspects, and Urban and Rural Water
Supply.

Water treatment and reclamation

This area of research deals with the devel-
opment, improvement and selection of
cost-effective plants and processes for the
supply of drinking water which complies
fully with the Department of Health water
quality guidelines. The research is guided
by the Strategic Plan for Research on
Potable Water Treatment in South Africa,
which is currently under review.
Variation in raw water quality due to
different sources and to pollution has

placed a great emphasis on appro-~
priate technology, and on
improved and alternative treat-
ment systems. Effects on microbio-
logical quality of water, taste,
colour and odour have necessitat-
ed a focus on research designed to
deal with these problems. Investi-
gations into the application of activated
carbon and its regeneration in treatment
plants, as well as other methods of
removal of organics in water, are some of
the research areas currently supported by
the WRC. Water quality problems associ-
ated with algal growth in surface water
and subsequent demands on water treat-
ment technologies and quality of final
water are being given adequate attention.
Maintaining water quality through distri-
bution systems is also becoming increas-
ingly important owing to increased focus
on the quality of water at the consumer
end.

A review of the Strategic Plan for
Research on Potable Water Treatment in
South Africa (see Year under Review)
based on assessing achievements of the
past and identifying and evaluating new
critical research needs has resulted in an
updated research plan incorporating a
total quality management approach.



Drinking-water quality and
health aspects

Water quality and safety are issues that
increasingly attract the attention of public
health authorities. The logarithmic
increase in waterborne disease outbreak,
both in frequency and severity, has
increased public awareness of the impor-
tance of water microbiology.

The safety of drinking water is declining
throughout the world because of micro-
biological contamination. Waterborne
microbes are now more of a concern than
toxic chemicals and heavy metals. The
decline in microbiological quality of drink-
ing water affects both developing and
developed countries. Population growth,
decaying infrastructure, pollution and the
increasing resistance of microbes to water
treatment chemicals are threatening glob-
al drinking water supplies.

The subject of microbiological safety of
water will very soon become an interna-
tional priority as travel across national
boundaries and the numbers of humans
increase in the decade ahead, placing
Promethean demands on water resources.

The challenge for the future is to renew
efforts in catchment protection, official
reporting of waterborne diseases, and
public education. In addition, continued
technology transfer as well as research
and development on low-cost, low-tech-
nology water treatment systems are need-
ed.

Worldwide funding for research in the
areas of water microbiology and public
health has been declining in this time of
pressing need for information to underpin
decision-making and response to emer-
gency events. A plan of action to mitigate
the problems associated with microbiolog-
ically unsafe drinking water needs to be
developed, emphasising resource manage-
ment, behavioural patterns, and related
human factors contributing to water-
borne infections. As for the African conti-
nent the Pretoria declaration (September
1997) on health may be the first step
towards formulating a plan of action.

POTABLE WATER SUPPLY

Rural and urban water supply

Steadily increasing demand for water in
conjunction with limited supplies has
made water use the driving force of the
urban and rural water cycle. The main
challenge now is to devise ways and
means of convincing consumers and sup-
pliers alike of the need to conserve water
at all times. The application of 21* centu-
ry technology to the problem could make
significant improvements. Innovation in
all forms of domestic water use (washing,
personal hygiene and garden irrigation)
could lead to more efficient services at
lower cost. Reduction in per capita water
use, especially in urban areas should be
sought to reduce impacts of abstractions
from rivers and of waste-water disposal.
Current studies on the management of
potable water distribution systems have
great potential to improve cost-effective-
ness in providing water supply services. A
combined manual for the reduction and
control of unaccounted-for water (UAW)
in distribution systems and code of prac-
tice (COP) for the management of potable
water in distribution systems is now
expected to be available during 1998 as a
result of WRC-commissioned projects.

Completed projects

Effect of water quality and chemical
composition on the corrosivity in mild
steel pipelines

{No 259) Rand Water

Since the objectives of the project were to
gain more knowledge regarding chemical
stabilisation of potable water; and the
determination of the extent to which
water needs to be treated to ensure that its
quality will remain constant between the
purification plant and the consumer, labo-
ratory-scale tests as well as scaled-down
pilot-plant investigations were conducted.
During the laboratory tests, the effects of
different chemical species and compounds
were determined, as well as the effects of
temperature, pH and calcium carbonate
precipitation potential (CCPP). Actual cor-
rosion rates were measured on coupons
and compared to the values predicted by
different indices. Corrosion rates and vari-
ations in chemical and physical properties

were monitored in continuous flow sys-
tems. From the results the following con-
clusions were drawn:

» There is a direct relationship between
the corrosion rate of mild steel and the
conductivity of the water and hence the
total dissolved solids content of water.
Temperature also plays an important
role. Three equations were developed
which allow prediction of the corrosivi-
ty of a specific water towards mild steel.

* The chemical composition of water
with good protective properties, tested
by comparing actual measured corro-
sion rates with calculated values of the
indices, was determined. The composi-
tion of water which has the potential of
being neither corrosive nor aggressive
in contact with mild steel, is reflected in
the following table:

Determinand

Conductivity (mS/m)

pH 8,3-8.6
TDS (mg/l) 97,4-116
Alkalinity (as mg/I CaCO,) 71-89
Hardness (as mg/I CaC0,) 69-73 |
Calcium (mg/l) 19-25
Magnesium {(mg/l) 26-34
Sodium (mg/I) 3,9-10,0
Iron (mg/l) 0,05-0,61 7
Activated Si0, (mg/]) 4,0-9,6
Total Si0, (mg/]) 9,0-10.0
Ammonia (mg/l) <005 |
Nitrite-N (mg/]) <030 |
Nitrate-N (mg/l) 0.11- 0,69‘
Sulphate {mg/1l) <5
Chloride (mg/1) <3

27



e The CCPP is the only “index” by means
of which the exact amount of calcium
carbonate that may precipitate or dis-
solve, as well as the equilibrium alkalin-
ity and pH, can be determined. It is,
therefore, a most useful operational
criterium for use in water purification.

e The use of non-activated silicate result-
ed in a decrease in corrosion rate for
silicate contents up to 10 mg/l as Si0,,
and an increase in corrosion rate for
silica contents exceeding 10 mg/I.
Activated silicate led to an increase in
corrosion rate. At a concentration of
1 mg/l, monochloramine may act as a
corrosion inhibitor,

Cost: R99 000
Term: 1990- 1993

Development of a combination of
sedimentation, flotation and sand
filtration processes for water
treatment (SEDIDAFF)

(No 282) Division of Water, Environment

and Forestry Technology. CSIR

The project investigated the use of a com-
bination of settling, dissolved air flotation
(DAF) and sand filtration in one process
unit for the purification of surface waters
containing both lighter and heavier solids,
such as eutrophic water containing some
turbidity.

It was shown that DAF alone was able
to clarify raw waters with turbidities of up
to approximately 75 NTU. The inclined-
plate presettler performed reasonably well
although inclined plates proved to be too
few in number to provide repeatable
results which could be scaled up. Never-
theless, the results did show that most of
the suspended solids load could be
removed before DAF, thereby enabling the
combination of sedimentation and DAF to
be used in the treatment of the more prob-
lematic raw waters containing both clay
particles and lighter material, such as
algae.

Cost: R30000
Term: 1989

28

POTABLE WATER SUPPLY

Evaluation and development of deep-
bed filtration for the treatment of
South African surface waters

(No 354) Division of Water, Environment

and Forestry Technology, CSIR

The aim of the project was to evaluate
the suitability of the deep-bed, course-
medium, series filtration process to serve
as an appropriate and inexpensive water
treatment process for the rural and small-
er water supplier. The system consists of
a 2,5 m deep up-flow, coarse-medium

(2 to 3 mm dia.) coagulation/filtration
sand bed, followed by a standard, down-
flow sand filter.

It was shown that the process could
produce potable water of less than 1 NTU
from feed water turbidities of up to 400
NTU. However, at these high turbidities,
run times between back-washes are dras-
tically reduced. The use of cationic poly-
mers increases run times significantly.
Whereas high turbidity and eutrophic
waters could be treated successfully, prob-
lems were experienced with the purifica-
tion of highly coloured water. It seemed
that the fragile nature of these flocs —
even when dosing polymers - caused floc
break-up, resulting in penetration of tur-
bidity through the down-flow sand filter.
Because of its low cost and simple, logic-
controlled operation, the process shows
good potential, as borne out by the latest,
5 Ml/d, full-scale plant operating in
Mpumalanga.

Cost:  R136 000
Term: 1991-1992

Guidelines for the use of peroxone
and other oxidants for the treatment
of eutrophic and coloured waters in
South Africa

(No 44 3) Division of Water, Environment

and Forestry Technology, CSIR

The relative oxidative powers of peroxone
in the treatment of water, when compared
to those of a number of other oxidants
have been systematically researched and
collated for the South African water utili-
ties and plant designers. Local research
results, obtained from research performed
both before and as part of the project, give
a very good indication of what may be
expected from peroxone and other oxi-

dants applied to various local water types.
Interesting differences between local and
overseas peroxone oxidation results have
been shown and confirmed in this study.
Whereas overseas studies showed
improved flocculation when using perox-
one or ozone, this study confirmed other
South African findings that these oxidants
have little, or even a negative effect, on the
flocculation process. The guidelines for
the use of peroxone and various other oxi-
dants in water treatment include both
cost and technological suitability. As such,
these guidelines, and the background
work in the report from which these
guidelines were derived, could provide
invaluable assistance to water suppliers
not yet employing oxidants other than
chlorine in the treatment of their water to
potable standards.

Cost: R285 000
Term: 1992-1994

Performance criteria for package
water treatment plants
(No 450) Division of Scientific Services. Umgeni Water

The supply of potable water to rural and
peri-urban areas is a national develop-
ment priority. Package and preconstruct-
ed plants have a major role to play in the
rapid provision of water. There is an obvi-
ous need for package plants in the provi-
sion of water to communities that do not
have immediate access to potable water.
However, consultants are reluctant to rec-
ommend such equipment because of lack
of long-term testing or authoritative eval-
uation of this type of equipment.

The main objectives of this project were
to develop and carry out formal testing
procedures in conjunction with all classes
of users and taking into account the range
of capacities and degree of sophistication
required. Ten different package water
treatment plants comprising a range of
different turbidity removal and disinfec-
tion technologies were evaluated, with
minor modifications where necessary to
improve performance.

The results showed a variation in capa-
bility of these systems when tested against
the following water treatment criteria: dis-
infection, turbidity and aesthetics, micro-
pollutant removal, sludge and effluents,
robustness and reliability, potential for



upgrading capacity, control systems and
capital and operating costs. Guidelines
and a protocol for the selection of package
water plants in general are available as
products of this project.

Cost: R373 000
Term: 1992-1994

Optimisation of the Rand Water
system
(No 488) Water Systems Research Group,

University of the Witwatersrand

Two facets have been attended to in this
project:

Water demand patterns in Gauteng

Flow patterns were monitored for 14
areas in Gauteng, including very low, low,
medium and high-income residential,
commercial and industrial areas. It was
clear that water consumption patterns
vary significantly from suburb to suburb.
The fact that these suburbs draw different
peaks at different times provides an oppor-
tunity which may be used to advantage
when planning water reticulation sys-
tems. The project generated daily hydro-
graphs which are useful for estimating
balancing storage volumes, and per capita
consumption for various income groups
and for industrial/commercial areas.

The results indicate that densely popu-
lated, low-income areas have a lower per
capita consumption than high income
areas, which often have low population
densities. This has the effect of levelling
out the consumption per unit area to
about 10 m*/ha.d, with a maximum of
about 20 m*/ha.d in high-density, high-
income areas such as cluster complexes.

Although the existing guidelines give
an accurate consumption per stand, the
data gathered in this project indicate that
factors such as population density, supply
type, housing type and others can have a
significant effect on the overall consump-
tion.

It is recommended that in the planning
stages of new developments, the effect of
combining water supply to industrial/
commercial and residential areas should
be investigated. Peak flows can thus be
reduced by 10 to 20%, leading to lower
distribution costs. Furthermore, a flexible

POTABLE WATER SUPPLY

approach to the unit consumption and
peak factor figure recommended in the
existing guidelines, is suggested. Particu-
larly where cost-saving is important lower
peak factors can be used. In addition,
when calculating peak factors for very low